
PT-1949G Gasboy® Atlas® Pump and Dispenser Illustrated Parts Manual · November 2018 Page 18-1

Dispenser Frame Ultra-Hi Frame Section

18 – Ultra-Hi Frame Section

Dispenser Frame

 

Dispenser Upper Frame 

Item # Part Description Current Part Previous Part Quantity

1 Base Rail Frame Support M04460B001 - 2

2 Bracket, Lower Panel Lock M04774A001 - 2

3 Column Cross Support Bracket M04251B001 - 2

4 Column, Lower Frame M06628A001 - 2

5 Nut, Metric, Hexagonal Serrated Flange (M8) M00414B003 - 4

6 Plate, Inlet Fitting Support M05538B001 - 1

7 Rail Meter Support M05537B001 - 2

8 Screw, Thread Forming, Hexagonal Washer Head M8 X 18 M00417B009 - 40

Dispenser Lower Frame

Dispenser Upper 
Frame

2

3

1

1

8

3

6

4

7

5

2



Page 18-2 PT-1949G Gasboy® Atlas® Pump and Dispenser Illustrated Parts Manual · November 2018

Ultra-Hi Frame Section Dispenser Frame

Dispenser Lower Frame 

Item # Part Description Current Part Previous Part Quantity

1 Base Rail Frame Support M04460B001 - 2

2 Column Cross Support Bracket M04251B001 - 2

3 Screw, Thread Forming, Hexagonal Washer Head M8 X 18 M00417B009 - 4



PT-1949G Gasboy® Atlas® Pump and Dispenser Illustrated Parts Manual · November 2018 Page 18-3

Ultra-Hi Dispenser Lower Hydraulic Upper Frame Ultra-Hi Frame Section

Ultra-Hi Dispenser Lower Hydraulic Upper Frame

Note: Units built after December 11, 2008.

Item # Part Description Current Part Previous Part Quantity

1 Rail Meter Support M05537B001 - 2

2 Screw, Metric M8 X 18 M00417B009 - 16

3 Plate Inlet Fitting Support M05538B001 - 1

2

3

1



Page 18-4 PT-1949G Gasboy® Atlas® Pump and Dispenser Illustrated Parts Manual · November 2018

Ultra-Hi Frame Section Ultra-Hi 9853 KXTW1 Lower Hydraulic Upper Frame

Ultra-Hi 9853 KXTW1 Lower Hydraulic Upper Frame

Note: Units built after December 11, 2008.

Item # Part Description Current Part Previous Part Quantity

1 Plate Inlet Fitting Support M05538B001 - 1

2 Rail Meter Support M05537B001 - 2

3 Screw, Metric M8 X 18 M00417B009 - 16

1

2

3



PT-1949G Gasboy® Atlas® Pump and Dispenser Illustrated Parts Manual · November 2018 Page 18-5

Self-contained Pump Frame Ultra-Hi Frame Section

Self-contained Pump Frame

 

Pump Upper Frame

Item # Part Description Current Part Previous Part Quantity

1 Base Rail Frame Support M04460B001 - 2

2 Bracket, Lower Panel Lock M04774A001 - 2

3 Column Cross Support Bracket M04251B001 - 2

4 Column, Lower Frame M06628A001 - 2

5 Nut, Metric, Hexagonal Serrated Flange (M8) M00414B003 - 4

6 Rail Meter Support M05537B001 - 2

7 Screw, Thread Forming, Hexagonal Washer Head M8 X 18 M00417B009 - 44

Pump Lower Frame

Pump Upper Frame

6

5

2

1

7

3

4

7

2

6

4

3
5

8

1



Page 18-6 PT-1949G Gasboy® Atlas® Pump and Dispenser Illustrated Parts Manual · November 2018

Ultra-Hi Frame Section Self-contained Pump Frame

Pump Lower Frame

Item # Part Description Current Part Previous Part Quantity

1 Assembly Lower Frame Base M04868A001 - 2

2 Base Rail Frame Support M04460B001 - 2

3 Flat Washer Metric - Yellow Chromate M00959B019 - 4

4 Flat Washer Metric - M8 Zinc Plate M00959B008 - 4

5 Plate, Pump Support M05536A001 - 1

6 Screw, Metric M8 X 40 M00415B017 - 4

7 Screw, Thread Forming, Hexagonal Washer Head M8 X 18 M00417B009 - 4

8 Universal Isolation Mount M04871B001 - 4



PT-1949G Gasboy® Atlas® Pump and Dispenser Illustrated Parts Manual · November 2018 Page 18-7

Ultra-Hi Self-contained Lower Hydraulic Frame Ultra-Hi Frame Section

Ultra-Hi Self-contained Lower Hydraulic Frame

Note: Units built after December 11, 2008.

Item # Part Description Current Part Previous Part Quantity

1 Rail Meter Support M05537B001 - 2

2 Screw, Metric M8 X 18 M00417B009 - 12

1

2



Page 18-8 PT-1949G Gasboy® Atlas® Pump and Dispenser Illustrated Parts Manual · November 2018

Ultra-Hi Frame Section Lower Welded Frame - Ultra-Hi (Self-contained)

Lower Welded Frame - Ultra-Hi (Self-contained)

Note: Units built after December 11, 2008.

  

Item # Part Description Current Part Previous Part Quantity

1 Assembly, Frame Weldment M08928A013 M08928A012 1

2 Mount, Universal M04871B001 - 4

3 Flat Washer M00959B008 - 4

4 Assembly, Pump Support Plate M05536A001 - 1

5 Screw, Metric M8 X 40 M00415B017 - 4

6 Washer, Flat M20 STL ZNPL M00959B019 - 4

1

4

3

2

6

5



PT-1949G Gasboy® Atlas® Pump and Dispenser Illustrated Parts Manual · November 2018 Page 18-9

Air Gap Ultra-Hi Frame Section

Air Gap

 

   

Item # Part Description Current Part Previous Part Quantity

1 Bracket Vapor Barrier Lower Plate M05682B001 - 2

2 Conduit Nut 1-11 1/2 NPSL N23655-01 - 1

3 Gasket, Conduit Seal N23761-01 - 4

4 Gasket, Conduit Seal N23761-02 - 3

5 Gasket, Conduit Seal N23761-03 - 2

6 I.S. Barrier Assembly Front Load C06766 - 6

7 Plate Vapor Barrier Lower M05540B002 - 1

8 Plate, Conduit Seal N23746-01 - 4

9 Screw, Thread Forming, Hexagonal 
Washer Head M6 X 10

M00417B004 - 16

10 Screw, Thread Forming, Phillips 
Pan-head M4 X 8

M00417B224 - 20

11 Upper Vapor Barrier ATC and Front 
Load

M05539A002 - 1

12 Washer Mach, 1.353 X 1.75 X 0.06 N16599-108 068446 1

13 Washer, Conduit Seal N23760-03 - 1

14 Washer, Conduit Seal N23760-04 - 8

15 Washer, Conduit Seal N23760-05 - 2

16 Washer, Conduit Seal N23760-07 - 2

17 Washer, Conduit Seal N23760-01 - 4

Air Gap

15

517
2

6

12

9

1
8 4

13 7
16 1410

11

3



Page 18-10 PT-1949G Gasboy® Atlas® Pump and Dispenser Illustrated Parts Manual · November 2018

Ultra-Hi Frame Section Air Gap

                             This page is intentionally left blank.


